



CSIRO - Materials Science & Engineering (ABN: 41 687 119 230)

ank Building, Deakin University
75 Pigdons Road, Waurn Ponds Vic 3216, Australia

Telephone: (03) 52464000

Email: dale.carroll@csiro.au Web: www.csiro.au/services/textiletestinglab

Textile Testing Laboratory

TEST REPORT

Report Number: 14-0257

Page 1 of 1

Date: 11/06/2014

Client: Clever Choice Pty Ltd

Contact: Michael Roberts

Address: PO Box 293

Isle of Capri, Qld 4217

E-mail: Michael@cleverchoice.com.au

Sample Reference: Clever Bamboo.Solid 14mm Strand Woven

Sample Description: 1x bamboo Floor Covering

Test Method	Results
AS/NZS 2098.11:2005 METHODS OF TEST FOR VENEER AND PLYWOOD METHOD 11: DETERMINATION OF FORMALDEHYDE EMISSIONS FOR PLYWOOD	See Attached Report

The results contained in this report apply only to the sample submitted to the laboratory. This report must not be reproduced without the written authority of the laboratory and then shall only be reproduced in full.

Approved by: **D.R. Carroll - Laboratory Manager**

Australian

Science

Australia's

Future

MATERIALS SCIENCE AND ENGINEERING



**CSIRO Materials, Science and Engineering
nk Building, Deakin University
75 Pigdons Road, Waurin Ponds, Vic 3216,
Australia**

Telephone: 03 5246 4000

Email: dale.carroll@csiro.au

Web: [www.csiro.au /services/textiletestinglab](http://www.csiro.au/services/textiletestinglab)

CHEMICAL ANALYSIS REPORT

Formaldehyde released from Plywood (mg/L)

Sample Description	Formaldehyde (mg/L)
Clever Bamboo.Solid 14mm Strand Woven	0.03

Report Number: 140257
Report Date: 11/06/2014
Client Name: Clever Choice Pty Ltd

Signed: 

Test specimens were tested according to Australian/New Zealand Standard: AS/NZS 2098. 11:2005 Methods of test for veneer and plywood, Method 11: Determination of formaldehyde emissions for plywood.

Note: The Green Building Council Australia (GBCA) has an emission limit of < 1.0 mg/L for formaldehyde from composite wood products.

Samples received: 28/05/2014
Panel Thickness: 14mm
Number of Plies: 1
Note deviation from test method: Moisture content of wood: 5.7%